Fig. 16 Bracket

SER | FIG/SER. PART PART QTy.
NO. | NO.| NoO. NO. NAME
16 BRACKET 254
16 1 | F16S1 [ 164.31.111 FRONT BALLAST 4
16 2 | F16S2 | 250.47.032-2 BRACKET 1
16 3 | F16S3 | GB/T5783-M12x40 | BOLT M12x40 6
16 4 | F16S4 | GB/T5783-M12x30 | BOLT M12x30 4
16 5 | F16S5 | GB/T93-12 WASHER 12 10
16 6 | F1656 | GB/T6170-M12 NUT M12 6
16 7 | F1657 | 254.31.010-1 BRACKET WELDMENT 1
16 8 | F1658 | 184.31.041 PROTECTIVE BRACKET AS REQUIRE




